£35¢

117 Compact Tractor
Parts Catalog

155




MODEL 117
COMPACT TRACTORS

PRICE 75 CENTS Parts Catalog No. 1155




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

IHustrations

All parts are illustrated in "Exploded
Views' which show the individual parts in
their normal relationship toeachother. Re~
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number'" column and are fol-
lowed by the part number, description and
quantity required.

Orders

Orders should plainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make it nec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserted into their respective
Parts Books as soon as received. Failure
to do so will lead to confusion and defeat the
purpose of the book.

indented Description

Indented parts in the descriptive list are a part of the preceding assembly or sub-assembly.

The quantity shown in the "Number Required" column is the number of parts used on a ma-
chine except where parts are'indented in descriptive list. In this case the quantity shown is the
number required for the preceding assembly or sub-assembly.

REF. PART NO. DESCRIPTION REQ'D
A 55159 CYLINDER ASSY -rear steering ... ....ce.v .. R |
28 A 56208 SOCKET ASSY -rearcylinder . . . .. .. ............ 1
29 A 55956 PLUG - adjusting, socket asSy . .. . ... it v v v e, 1
30 A 55957 SEAT -socketball, . .. ...... ... 2
31 A 56210 SPRING -so0cket . . . .. ... . .. ... 1
32 A 56209 SEAT - socket spring . . .. ...ttt ittt eonnan 1
33 G 45175 CLAMP ASSY - socket 2SSy . . . v . v v vt i vt vt i e e a s 1
16- 836 BOLT - 1/2" x2-1/4" N.F.heX. . . . « v v v vt v s ner.. 1
34 132- 104 PIN - cotter, 3/16" X 3", . . . . . i i ittt 1
35 A 55889 STUD - ball,socket & cylinder ... ..... ..+ 2
36 13- 410 BOLT - 1/4" x5/8" N.C.,hex. . ... .. ... ... .. ... 4
37 92- 4 LOCKWASHER -~ 1/4" SAE . . ... .ttt seinennns 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.




- ALPHABETICAL INDEX
ENGINE SECTION

AiIrCleanere . e v s s s s o oo vesanssoceceas 9 Flywheele s o e ¢ et v s et vernnocensess 7-29
¢ Battery ........ 00000 il ...33 Fuel Strainer ........0000cieeeetenas 9
Breather, Crankcase ......vevviensoans 7 Fuel System ....cceveeecennensanenee 9
Camshaft . .. ...ttt eieneeans B Gasket KitS e v et et e et v enenncnccennrns
. Carburetor .. oo cviveenevereasonsaa 9-11 GOVernor ...eeceveneenconnnncaness 57
Comnecting Rod « v vt etenneeeocacaneee B Muffler . c.veieirenneenenancconcnes T
Crankshaft .......c0i et erereceeeea B OilPan . c.. et erecosecncsennnnsnnne B
Cylinder BIoCK + .4 . v evercenscscaceans D PistOn « e veevenvneeececrensasenceese B
. Cylinder Head . .+ e ¢ ¢ e v ettt s ecnnneeeea 5 Spark PIUE « ¢ e v ceeeeresesesansesscee 5
Electrical System « . ¢ . ¢ieveenenes.. 29-33 Starter . v cccevevesennsescecnnosees 7=31
Engine Block & Attaching Tank, Fuel . e eeeevvennacccoscacssnsea 9
Parts . ...ttt i I T Throttle Linkage « «e o ceeeeesecsosnscees 9
Exhaust System « . . i vt et eeenenneeeenea ValvesS ¢ s a s e s eeececncscsnsccssnsenees B
Filter,Breather. . « v e e c et v et eveenseeee B
e
o~
BASIC TRACTOR SECTION
AXle,FrOIlt”""‘"“"""""”“19 Hydraulics -..oo.-.-.....-......¢...23
Axle,Rear ...-.o................c..25 I.mplementLlft ...--.......-;...--...27
Baffles&Shrouclsnuu-“--'-”-----' 7 ModelG14WeightB0x"°"""""""'13
Brakes*ccccsrcererccccctccccesany Model G6 Headlamp Kite* > **"*ccsecceec.ogg
< Decals"""""'""'“""'""'37 PTOClutch ......-..o........o.....27
ElectricaISystem serseersrscsennes 33.35 Seat’operatol.'s R R b}
Fenders * s ccccccvevrcrcccscncn.cnegp Steering Wheel & Gear =+ =*csccesroccrqq
Frame00a00ooooc.00-0-.0.....0.0-013 TOOlTray o-.-ooo.ooo..ooo..oo.o-ool3
A Grille ****ccsrssererntteccncncenss]] Transmission * ***=**cctesrececsccceana
Hitchooo.oocoooo-000000000000-000013 Wheels,Front&Rear"'"""""“"‘19
Hood .o..-oooo..ooooo..ooo.oo...ools
P Y







CASE MODEL 117 COMPACT TRACTOR S
ENGINE
/"‘\

REF. PART NO, DESCRIPTION REQ'D
1 C 15821 BL&KASSEMBLY...Q oooooo ® & " o9 s 0 e e 00 e oo-.oool
2 C 15973 PIN-dOWE * 2 6 2 85 60058 000800 ve a0 .......o....z
3 C 15974 SEAL“Oil...'....." oooooooooo oooooob-cooocol
4 C 15822 VALVE - intake (std.) includes Ref, 8 ** - cccrcserceoce M|
4 C 15823 VALVE - intake (1/32" oversize) includes Ref, 8 ***-scsss-e
5 C 15824 VALVE - exhaust (std.) includes Ref, 8 * =+« « veccerecrsene]
5 C 15825 VALVE - exhaust (1/32" oversize) includes Ref, 8 ****** s+
6 C 15826 SEAT-valveSpring,upper'”"""""' ..... L A
7 C 15827 SPRING_Valve---o.o-coooooooco oooooo co.-ooooocoz
8 C 15828 CAP - valve spring, lower ***=-c=*ccc-- Terescsct e 2
9 C 15829 CRANKSHAFT ASSEMBLY *°****" terteerrsecsnnne MR |
10 C 15830 PIN‘_crankshaftgear ® ® ® ¢ o 3 e 0 2 e 00 e P e e oooooool
11 C 15831 GEAR-crankshait oooo0...0oao.o.o.ooooooooooool
12 C 15832 PISTON AND PIN ASSEMBLY - standard (includes item 14)* * -+ 1
12 C 15833 PISTON AND PIN ASSEMBLY - .010 oversize (includes item 14) * 1
12 C 15834 PISTON AND PIN ASSEMBLY - .,020 oversize (includes item 14) - 1
13 C 15835 RINGSET-piStOI‘l(Std.)‘ ....... R R |
13 C 15836 RING SET - piston (.010 oversize) **c*ccccrececscncccra]
13 C 15837 RING SET - piston (.020 oversize) * =+ AR AR |
14 C 15975 RING - retainer, piston pin * ***** e tretcssstrerces 2
15 C 15838 CONNECTING ROD ASSEMBLY ****ccssccreccacrsocsca]
16 113_ 104 SCREW_connectingrod LR A A A R N ) ooooooooooooz
17 C 15839 PLATE -~ 1ock *****=soseesacsn L T e 1
18 C 15840 LIFTER_valve ......... L A N R S R S A NS ooooooz
19 C 15841 CAMSHAFT ® e 8 8 4 000 e 80 00 e s e e 0T o..oooo.o.ool
20 C 15976 GASKET_mothingﬂange "o s 0008000 .o.o-oooo.oo.-oool
21 C 15842 FLANGE ASSEMBLY ........... $ e s 088 es e e ]
22 C 15843 SCREEN -oilfilter ******ccorssoanana I |
23 187- 1003 SCREW - 8-32 x 5/16", hex, self-tapping ****c*ecccecee. 1
24 C 15977 SEAL -Qil*sc s v eces oo ens e s e s se s s ce s e benean s g
25 c 15978 PLUG"’draln L R e R R EEEE) o-oooooocnol
26 C 15846 PLUG-flller % 00 00080 s e 0 ns e e * 9 e 0 s 0 s 0 e a s 1
27 C 15872 SHAFT - governor **scsvssssee- R R ¢
28 187- 1041 SCREW - 8-32 x 3/8", hex, washer head ***++ <+ cses L
29 C 15844 CLAMP - governor lever s cccccercccrcnn AR ¢
30 C 158 PUMP ASSEMBLY -~ 0i]l ****sac s v so e L IR IR IES |
31 C 16032 SCREW - 1/4" x 1-1/4" NC hex, sems *******escececccn * 7
32 C 15979 GASKET - filler plug ***** v *ccerccrcrveccann R |
33 C 15980 GASKET - cylinder head === rse=recrccce. MR §
34 C 15847 HEAD-cylinder””'““'“" ...... R I |
35 113- 111 BOLT - 5/16" x 2-1/2" NC hex ****** R R ©+8
36 O  5999AB SPARK PLUG - (includes gasket) * »ccsscecrssccncsnncaey
37 NSS GASKET-sparkplug " e o e 0 00 m om0 00 R |
38 C 15981 GASKET - valve cover *« * > > s oo e = oo R R
39 C 15849 BODY ASSEMBLY - breather ==+ ccscosccescsnn EEEXES|
40 C 15850 ELEMENT - breather ** -+ s¢ e e v e srronernssusae LI IR |
41 C 15851 COVER -valve * ¢ s s o2 cecsncsascacs R RS |
42 C 15852 TUBE - breather s s csess e oo * e e sees s et e rsssssan -1
43 C 16033 SCREW - #10 x 1/2" NC, fillister head, sems* **+* -+ REERR
44 C 15854 COVER - spark plug *+sssesccoenacn R R |
45 173- 44 SCREW - 5-40 x 1/2" round head, machine * ==+ sreosose. * 2
46 192- 14 LOCKWASHER - #5 s s e e e e s v ansacecscscsssccsca sesssesh
47 129- 4 NUT -5-40heX e c*>orscvssescsosacense cevescesceeg
48 C 16036 NUT-long ooooooo s e a8 0 a R R T Y Ty 1
49 173- 42 SCREW - 5-40 x 3/8" round head machine ****-c-* M |
50 C 15857 COVER - rectifier pangls-ccrecccrccccccccen R EEREE |

Printed in U,S.A. October 1969







CASE MODEL 117 COMPACT TRACTOR 7

— ENGINE (CONT’D.)

REF. PART NO. DESCRIPTION REQ'D
51 C 15884 MAGNETO AND ALTERNATOR & ¢ ¢t vt e ennernenvencneesl
52 C 15864 BRACKET - blower houSing « e e e e e o e e e st n oo vuneseaceal
53 C 16046 SCREW - 5/16" x 3/4" NC, fillister head, sems ..........2
54 C 18040 BOLT - 1/4" x 5/8" NC heX, SEMS o e v e s o a v va. crreaseesdl
55, C 15985 KEY - flywheel ... ... e acss e tessaanana eesal
56 C 15865 COVER - cylinder head. . « . . . css s St e eemaaa e 1
57 193- 509 SCREW - 1/4" x 3/4" NC hex, sems «...... A
58 C 16042 SCREW -1/4"x1-1/B"NCheX, SEMS . v v v et et e anaoesenaal
59 C 15866 LINK - gOVEIrnOr SPrifg + « v v s v o o o v o » I |
60 C 15867 SPRING - gOvVernor. « « « « « « « e e i |
61 C 15868 ROD - governor. . « ... cee e L |
62 C 16041 WASHER - OVEINOY o+ vt v v v nceeass F O |
63 C 15869 LINK - throttle « v ¢+ o ... c e e I ¢
64 C 15870 LEVER - gOVernora. ... .... e r e s e T |
656 C 15871 SPACER ...+ cevn. s et D |
66 C 15873 GEAR ASSEMBLY - gOVernor « . ..... T |
67 C 15986 RING - retaining - « e e e o v e s o a. st et e e e rnc e s sana D
68 C 15874 SPOOL - gGOVEINOT ¢ ¢ s e 4 ¢ s+ s o oo aneween s e e B |
69 C 15875 EXTENSION - blower houSing .« « c v vttt e e v oo v eransasvasel
70 C 16033 SCREW - #10 x 1/2" NC, fillister head, SemS . . v v v v v v s vewas 1
71 C 16044 - SCREW - 1/4" X 5/8"NC heX, SemS « v e o v v eveveeennseasnl
72 C 15988 CLIP - retaining, high tension wire. . . . ... ..... cee e ee 2
73 C 16045 WASHER -Delleville .o oo v v s essvesssoscosesosoncsoal
74 129~ 125 NUT-1/2"NFNEX cosoesssesssasoonsssasasascansosl]
75 C 15876 HOUSING - DIOWEr o e a0 o s e s s o s eascoscscoonnssooosanasl
76 C 15877 PLATE - identification « s o e s s a0 s s e e v anaecan cevanosssosl
77 C 15878 DECAL - name and identification o s c e s e s s v s s s s s s 0ovasoool
78 C 16047 SCREW - drive ¢ o ccosvovesonsanasnneneas ceooeseeasd
79 C 15879 DECAL - name and H.P, . . . . . . . ettt et esesseasnosas]
80 C 16048 SCREW - 1/4" x 1/2" NC, fllhsterhead SEMS ¢ v eosevooooesd
81 C 15880 WIRE - ground............................”.....1
82 C 15990 MOTOR - starter (repairs, see page 31) « e o v e s s arsaneseaa]
83 C 15989 MOTOR -~ starter (repairs, see page 31)- » + e e e v coveocossssl]
84 C 15518 MUFFLER—engine..................,....,........1
86 C 15885 HUB ANDSCREEN .. ceosssecsacsoaccascs ensssess]
86 C 15972 KIT - engine gasket and seal (includes items 3 20 24 32

' 33, and38).................,.........”.......1
87 C 15886 STARTER-rope,..,.......,...,..e.,.....,......o..l

Printed in U.S.A, October 1969







CASE MODEL 117 COMPACT TRACTOR 9

FUEL SYSTEM

REF. PART NO. DESCRIPTION REQ'D
1 C 15519 TANK - fuel, ., ... veencscosanss cusescesssenassel
2 C 15174 STRAP -tank mounting « s e ceoeeveeceecacess seseesse 2
3 173~ 215 SCREW - 1/4' x 1-1/4" round head, machine, ZP. e ceoeenn 2
4 129- 504 NUT -1/4"square, ZP .. vivevononenns cessssessssee 2
5 C 10657 ELBOW -fueltank ....v0ceosececscecsscnnocncans P |
6 C 15526 HOSE -fuelline 24’ . . .ot i eseeeecanesesnancscnnsas 1
7 214- 251 CLAMP-hos€ ¢« v v evae ceseeseessecsesarensasrecas 2
8 C 15530 CAP AND FUEL GAUGE ASSEMBLY .. .ccecesscavsosenel
9 C 15525 CLIP-mounting e « « o o e e v cvaessesnsoansnons ceacensl
10 C 15861 ELEMENT - air cleaner. . « v e e s esescasecacesscacscccs 1
11 C 16039 SCREW - #8 x 3/8" NC fillister head, SEmS .« s s v s s v s arevss 2
12 C 16038 SCREW - #10 x 1/2" NF fillister head, sems . .. c e veveeeeos 2
13 C 15863 BODY -aircleaner.......cevececeecesoscssncnons eeel
14 C 15860 BRACKET -aircleaner . . .. ccvoeeeesccaosscsoseansael
15 C 15984 GASKET - aircleaner , .. ..coceeesnnccess e |
16 C 15883 CARBURETOR ... c.0seesncensceasanscnsssnoss I |
17 C 16035 NUT=1/4"NF BEX .0 vveerneennnnonnanensnsssssnas 2
18 C 15855 STUD - carburetor mounting ......... cesesecmsensnas 2
19 C 15983 GASKET - carburetor .....cv00cevececcccncs [ |
20 C 15853 PIPE - intake.,,..... e s eresecesessaceasrrenscanesae 1
21 C 15982 GASKET -~ intake ...¢eoesvoees sencssessncsnssscsss 1l
22 C 16034 SCREW - 5/16" x 1-1/8" NC fillister head, Sems « v o e coesees 2
23 C 15859 CONTROL ASSEMBLY - Speed «.eveeeecsosassasssosnes 1
24 C 15882 CLIP | ... eeesnncacosanans T |
25 C 16037 SCREW ~ #10 x 1/2" NC hex, washer head . . . v v e e s o ansnees 2
26 C 15987 CLIP-conduit , ., ...cceeeeeeenoosnseccnnsnns ceeal
27 C 16043 SCREW - #10 X 3/8" NF heX, SEMS .2 e ecesooeansessas |
28 C 15881 SPRING - compression . ...ccce000 I |
29 C 16049 SCREW - 5-40 x 7/16" fillister head .......... P |
30 C 15112 CONTROL - choke and throttle .....c0eercucncncns esesl
31 C 15540 HANDLE - control, ,.......... cseesassoaseaveanvearal
32 187- 1084 SCREW - #10 x 1/2" NC hex, self-tapping « « v c e e oo soeossose 2

C 15862 DECAL~aircleaner , . .. .ccoevovcescoso tescessnsnsas]

C 15858 DECAL-speedcontrol . .....coeeeveuncsonss cassansl

Printed in U,S.A, October 1969




10




CASE

REF. PART NO,
1 C 15887
2 C 15888
3 C 15889
4 129~ 504
5 C 15890
6 C 15891
7 214~ 251
8 C 15892
9 C 15893
10 C 158%4
11 C 15991
12 C 15992
13 C 15993
14 C 15895
15 C 15896
16 C 15999
17 C 15897
18 C 15898
19 C 15899
20 C 15900
21 C 16000
22 C 16001
23 C 16002
24 C 16003
25 C 15901
26 C 16004
27 C 15902
28 C 15903
29 C 16049
30 C 15904

Printed in U.S.A.

MODEL 117 COMPACT TRACTOR
CARBURETOR
DESCRIPTION REQ’
SHAFT AND LEVER ASSEMBLY - throttle ¢+ ¢ s v oo seaeesns
SPRING - throftle return « + s s s ¢ s s cc s v e ocsceeeccccccs
SHUTTER -throftle + s e s cce e e s erseecsses R
SCREW - 4-40 x 3/16" round head « =« c s e o s s e o v v e e
SPRING - idle regulating + +» e« cecceceeoccaccce.. s e s e v
SPRING-mainadiust..-..-..... ........ “ s e s o0 mna
SCREW -idleregulating =+ se s s ccceccccceccccncccans
SHAFT AND LEVER ASSEMBLY - chokes » s e e s e e e eeeecens
SPRING -chokereturn cececs e e e ecccrsesrecesoncecesne .
SBUTTER - chOKE ¢ rec e o eacacecensancnssasccsscsscose
PLUG - wWelch ¢ « s s s v e e nseoccosotscscccscsocssssocsean
PLUG-wWelch s+ s 222 e sesescsecocsnsssacccsssscsece
INLET ASSEMBLY - needle, seat and clip «ss e er oo .
CILIP-inletneedle «eccscesacccvesseanasaccccscscses
FILOAT -carburetor » s e s e s s s s e e s e s 0o s s ancoscsoesses
SHAFT - float + s e s s o s e e eecestoassnnnsvoesnssoennces
BOWL AND DRAIN ASSEMBLY - float ¢ s e s scceescecerson
PLUNGER ASSEMBLY - drain ¢« e s » = s c e o s 00 v s ncecesooe
GASKET_drainplunger..o.........-..........
GASKET - bowl to body ¢« ¢ saesoeraosonasonsasencnns
ADJUSTMENT SCREW ASSEMBLY - main (includes

itemsﬁ’ZOandZZ)...........oo.o.-o-o.......oo
"O" RING - adjust SCYewW e sevecvercsccrnsosccocccsne
SCREW -idleadjust » » s v s es s e rsesercraccrocccarone
"O" RING - bowltobody «sceccvsesccraaccsscrsccscns
FITT]_NG_fue]inlet.....-....-........--....:....
PIN st osccecceessrcsessasrsscssossnsnsssnsossosrsacscasse
PLUG-=CUp+sccssssrennscsscceccscctenssrsasscses
BALL ~aluminuUm s e ¢ s e e s s o s s actossecansoasoroscscoce
WASHER -¢ + s e s s oo e cecassacnssssccacscsccrossscos

KIT - carburetor repair (includes items 13, 16, 21, 22,
23and 24) -« s c s s c et s ansseeenascs s nnesseco s

October 1969

1"

e ek ek b b b e b e b et e et DD DO R

[ N e e el ]

[y




12




CASE MODEL 117 COMPACT TRACTOR 13

REF. PART NO.
1 C 15166
2 C 15421
3 C 15443
4 113- 207
5 192- 21
6 129- 103
7 C 15425
8 C 15436
9 C 15644
10 C 15492
11 C 15524
12 C 15175

13 187- 1054
14 C 15116
15 113- 206
16 NSS

17 113- 221
18 195- 104
19 131- 417

Printed in U,S.A.

HOOD.FRAME AND GRILLE

DESCRIPTION REQ'D
FRAME - mMAain ¢ ¢« + e s s s s e as aa s aoacassecassensscesssl
HOOD vt ososososncnns S s ectoensescensassrenness 1
COVER - PTO ++ ¢ csoesassecsocseocssascnsssssscsosnsa 1

BOLT -~ 3/8"Xx1"NCheX, ZP ¢ eeeseesceasnonccasssased
LOCKWASHER - 3/8" ZP ¢ c ¢ ¢ s e eeasvenanesacsnnsasasll
NUT -3/8"NChex,ZP ¢« et tevteteersecnsssossnsncscss 8
INSERT-grille 0000...‘0.0l‘D.O....Q....Q"...O.1
SEAL-InsSert o« e ceeotoessscorsenossssnassnsssssal

KNOB -hoodlatch e ceceencrcncreacacnse P |
LATCH - hOOd « s s s s e ¢ e e s o s s s eseossesoosssnocesossa 1
IINER - daSh e s s s e s s oo s oncacececaennan secenasasal
TRAY - t00l s e 0 s o o v essesresersssessassssssscnnal
SCREW - #10 x 1/2" self-tapping - - « . . - A
DRAWBAR « s ¢t s et et e e st ensosnsssssasssnnssssssanons 1
BOLT - 3/8"x3/4"NChex, ZP «cctececoecencncsnann . 4
BOX - weight (optional, order as G14 machinery item)+«+« <. 1
BOLT - 3/8" x 7/8" NC hex, ZP, differential mounting + .+« +... 2
WASHER = 3/8" ZP e e s o e v seesenncennonnsannensnnns 2
NUT -push 1/8" ¢ e vt o e v eeeeeecnenconnacnans PP 3

October 1969

casecoltingersoll.com




14

casecoltingersoll.com




CASE MODEL 117 COMPACT TRACTOR

SEAT AND FENDERS

REF, PART NO, DESCRIPTION REQ'D
C 15607 SEAT ASSEMBLY » c cc o s asnessoscsoacnsasvsscsscas
1 NSS PAN - seat (includes padding) « e s s s s s s e s o e nenseoes
2 111- 219 BOLT - 5/16" x 1-3/4" NC, round head, square neck - ...
3 C 15609 COVER -~ SEAt = e o r v s s e s snsecssacannccsssssscnsns
4 131- 176 NUT - 1ock 5/16" NC heX, ZP s s e oo eecsssssncnssssns
5 C 15610 MOUNT - SEAL = « s c s e rvasonossoesansecsoncensocss
6 113- 102 BOLT - 5/16" x 3/4" NC hex, ZP««+ ... s et s ecs s ens
7 192- 20 LOCKWASHER - 5/16" ZP + e cvseoeececsccscsnsonns
8 129- 102 NUT - 5/16" NC hex, ZP e veceeceens e e meesesssseas
9 C 14534 BUMPER - S€at e s ccvoccesncsonensnssacosancnsssss
10 C 15440 SUPPORT - S€at c ¢ c s s 6 c e caavoeana s s ess s eecaanae
11 C 15501 BRACKET - hinge s s e s e s e aeesecseconscsccsnsnscs

Printed in U,S.A. October 1969




18




~

CASE MODEL

EF, PART NO.

L 15282
131~ 1113
C 15095
C 15096
C 15097
126~ 16
C 15119
111- 215
192- 20
129- 102
195~ 514
C 15104
C 15105
219- 17
113- 103
195- 521

Printed in U,S,A,

STEERING GEAR

DESCRIPTION

CAP - steering * = ***c*sssrevooccs

117 COMPACT TRACTOR 17

NUT - jam 5/8" NC hex I I . R I T I O S S R S N S A NI 1
WHEEL - Steerirlg ® ® 6 8 8 8 60 0 6 BP0 e e e s 000 1
BUSHING - flanged nlen DI R S R R R I S S S N A Y 2

SHAFT - steering ...............

KEY - Woodruff 3/16" x 3/4™" »*=+=-+-

BRACKET - steering* **** s>

oOoooo-ooooooooool

BOLT - 5/16" x 3/4'" NC, round head, square neck, ZP *««+ <+« 2

LOCKWASHER - 5/16" ZP ¢+ =+~
NUT - 5/16"Nchex,zp LR A )
WASHER-' 5/8" p]ain’ ZP. - e o 8 o 0 @ 0

.00.000..00..0..01

GEAR_steering ooooooooo L R I AR AR IR IR LI  §
PIVOT - steering gear *= >+ **ssc s oo n I I T R
FITTING ~lube *****v>=rsececcecscscsccsccsocnrsccssoe 1
BOLT-5/IG"vx1" NC hex, ZP === =- s s ses s 2

WASHER - 5/16" plain’ ZP e e

e v e a0 0080000000 UAR

October 1969







CASE MODEL 117 COMPACT TRACTOR 19

FRONT AXLE

REF. PART NO, DESCRIPTION REQ'D
1 C 15066 AXIE ~front ¢ e s e s e s e s s s s s s e s asesescossscssnse DS |
2 C 15063 SP]’_NDLE_rlghthand eeesoss s s v s esssssssscsvssnsesal
3 C 15062 SPINDLE - left hand ¢ ¢ ¢ » » e e et et s e anerr Ve veeen]
4 138- 99 PIN-7T0ll ¢ceecveoesososescacsccsacsncsoscncssasssencsase «e 2
5 C 11906 WASHER - thrust 13/16" e e ccececcecsocecsccconsccosee
6 219- 404 FITTING -~ lube ¢ e o0 » o« »Pecacsesnssessssssssesssese 3
7 C 13106 COVER-lubefitting ooooooooo --ooaoccoooooooooo.oos
8 C 12975 WASHER_Spmdle ® 5 6% 08 v a0 a0 e o e o8 80 0 a0 s cooz
g A 30881 WASHER - wheel spacer scc¢sscccscsncsccsssnsscsss UAR
10 132- 311 PIN - cotter 5/32" X 1-1/4" s+ vocoeccecacacnsnsnnncnss2
11 C 15067 ROD - tie and drag link »ccceovsceccocsnsosscs *eseves e 2
12 C 15113 BALL JOINT - R,H, thread » »« s+ vecssccccnacnn ceennn ce 2
13 C 15068 BALL JOINT - L.H, thread » e+ e csesscecnccsonsecccsss
14 192- 23 LOCKWASHER-I/Z"ZP ....... teresesesessancesens 4
15 25~ 118 NUT - 1/2" NChex svsesssececccascssscssocssscosonscas e h
16 129- 325 NUT - 1/2" NC hex, L,H, thread <+ +seesveeccossecccss 2
17 C 15071 ARM-upperspindle°°°°°°'°°°°"°"’°""'°°'°°"l
18 C 15072 PIN-&XIeinOt ............. s e s s ecssessscssenene ]
19 131- 152 NUT - jam 3/4"NC hexX svseecce e ecceccvsnncecos ceesensl

FRONT AND REAR WHEELS

1 C 15090 WHEEL - front (includes bearing)e « e » ¢ ¢ « ¢ ceserassaene D
2 C 12110 BEARING - sealed, inner s +eseccessececccccncsancss e 9
3 C 12111 BEARING =outer s -s e s cseosse s esrreacscsssssscsssne 2
4 219- 10 FITTING - JUDE¢ « ¢ e s s s s s a s s c e e s asosssnssnsssesns ce e 2
5 C 12370 CAP -hub s csrsecosososasoossnsoncsessasssncsncss 2
6 C 15093 WHEEL - rear = s+« tessessesssasesssnsansanannes 2
7 126- 21 KEY - Woodruff "A" 1/4" X 7/8" s e eveacecscccccecsnces 2
8 195- 2029 WASHER - 3/8" plain, ZP++» s+ - ceensns seccttstanns D
9 192- 21 LOCKWASHER - 3/8" ZP e cescsceronencesscsacoccssocs 2
10 113- 207 BOLT - 3/8" x 1" NChex, ZP+vecccesssscccccsacacsns P

Printed in U.S.A. October 1969







25/

W0 =IO I N -t

oI wh -

CASE MODEL

117 COMPACT TRACTOR 21

BELTS, PULLEYS AND IDLER

EF, PART NO,

Cc 15177
C 15176
C 15545
113~ 219
192- 21
128- 103
C 15178
C 15527
195- 104
113- 120
129- 102
192- 20
195- 521
C 15109
T 25070
83- 54
C ~—16653—
C 15552
C 15252
113- 102

C 15106
126- 16
81- 45
C 15127
113- 102
192- 20
129- 102
C 15130
C 15132
113- 1
192- 19
129- 101
C 11942
131- 164
C 15169
132- 46
195- 521
C 15131
C 15260
C 15173
C 15156
138- 92
C 15637
131- 69
C 15643
C 15644
132- 320
195- 518
C 15498
C 15499
195- 541
132~ 48

Printed in U.S.A.

DESCRIPTION REQ'D
PULLEY - idleér « c s s s eevecacsascnsesscsssscnscea sesol
ARM -idler ¢ c e cscssnencasvscasocnans esesssesessal
BRACKET - idler spring. « « e e ¢ o a s T |
BOLT - 3/8"X2"NChexX, ZP o e e cocesesanosssssnnannsnal
LOCKWASHER - 3/8" ZP c e e e e cases ssvescsacssscesnsnld
NUT-S/B"NCheX,ZP -ooooo-oooooooooooooooooc.ool
SPRING - idler « « v e v e v e coeecscccscscscssancsssesnsssl
SPACER -idler arnm . e e eecesososarsecceasonsccccas esel
WASHER-3/8"})13.111........-.........o...-........z
BOLT - 5/16"X1-3/4"NChéX «ccececvcececasacncssnnasl
NUT - 5/16" NCheX, ZP +.ceeeeaceccccesoacssansossd
lmKWASHER 5/16"ZP......"000..0.....0..00..3
WASHER « 5/16" ZP s e ccoesosasesocsnsnss P |
PULLEY-enginedrive ..........................-.2
KEY-1/4HX2"Square . |
SCREW - set 5/16" x1/4" sockethead ....... crecncsanes2
BELT -engine drive s e c e s oo eecccccoscncnsccsccncaascl
BELT-PTOdriVe 0000000...O.Q....OQ......C.....1
FINGER - PTObelt « . s c c e e e ca e seesssasan vesenanesd
BOLT - 5/16" x3/4" NCheX, ZP . cvvveseoccccnsonsanneld

BRAKE ASSEMBLY

DRUM'brakeooooo.oooooooo.oooooooooooooo-oooool
KEY - Woodruff #9. « « e e e s s o s e s e seseccsacssssscscssl
SCREW - set 1/4" x 5/16" NC, sockethead +.cvcveeseeccan 2
BAND - brake assembly « c e s e e e s e s aoane B |
BOLT -5/16"X3/4"NCheX .¢cceseecccesccnceasnccaal
LOCKWASHER - 5/16" ¢ c c o eeesscsoaanccsanscsnsosnss 5
NUT-5/16"NChex ® B % @ 2 P P " S P I P PR e P e T e 9
BRACKET - reinforcement « s « e« e s s s s s s oocas [ |
BRACKET - friction control «.c.ccveeevevencesascsasal
SCREW-1/4"X1/2"NCheXhead Zpoooo-'ao~o oooooooo 2
LOCKWASHER - 1/4" ZP ¢ et e eesecescccnssanses esece e
NUT -1/4"NCheX,ZP «evvoeonssasssscosscssancnns?
SPRING - brak€. e« c e s a s s s oeessesecsccsosasnnsssscecel
NUT - jam 10¢K, 1/2" NChéX s e v covecenssocassssanans 1
ROD-brake. ooooooooooooooooo ...ooo-ooqoooocoool
Pm~00ﬁer1/8"X3/4"........-.....o.............l
WASHER - 5/16" ZP o evoeeecoacasacoancasossscsonsceal
ROD -extension e.ccecceecccecssnscce csscssannsas sevssl
BUTTON - nylonfriction .. ... vt eeevoeveecccsoccsscal
PEDAL-brakeoooooooooooooo..ooco...o.oooo.o-ool
BRACKET-Saddle oooooooooo ® o o » 8 o ...o............z
P]N-I‘0113/16"X3/4".....-.......................1
BRACKET - brakelock.............................1
NUT - 10ck 5/16" NCheX eveeeeccoececces eececesesnssasa 1
LEVER- brakelock 0...0.0.....0.0.0.0..00.0.....1
KNOB-brake lever v v e e c s s e s o sossscossnsosasassssal
PIN-CO'IZtel‘3/32"x3/".........................-..2
WASHER - 1/4" ZP .4 eeeeavonscncsancsnanas ccasess?
PAD-footrest RRH, ¢ voceeeocesvenonscscscsscsononssl
PAD -footrest LH. ....... e |
WASHER « 5/8" ZP v v voeecevocenssncans O
PIN-COtterl/B"Xl"................. ooooooooooo 002

October 1969




22




-~

© o -TD

CASE MODEL

117 COMPACT TRACTOR

23

HYDRAULIC TRANSMISSION AND CONTROLS

EF, PART NO.,

C 15532
C 15546
C 15584
C 15585
126- 109
C 15511
C 15723
192- 19
113- 2
C 15155
113- 241
192- 21
C 15534
C 15253
C 15549
C 15256
214- 251
C 15550
113- 102
192- 20
129- 102
C 15597
195- 102
129- 101
C 15122
A 37247
C 15533
C 12093
C 15536
129- 162
C 15535
C 15124
C 15420
C 15537
C 15538
169- 133
C 15126
113- 206
195- 525
129- 103
83- 46

Printed in U.S.A.

DESCRIPTION

REQ'D

TRANSMISSION - hydraulic (includes items 2, 3,4,and 5) «....1

GEAR - drive e e s e s s s s s s ssvesoncoasesnsan
SPACER . ccvessssanccncnascas
RING-retaining « c e ccsoseeesncscnscecs .o
KEY - Woodruff #3¢ e ¢ e v v s o cesocessnocsnsas
PULLEY - transmisSsion . c.ecceceececcacsac
WASHER - 5/16"plain ¢ c e e e s e e v sesocvonces
LOCKWASHER - 1/4". s e e ceeevsnacesnsanas
BOLT - 1/4" x 5/8" NC hex, ZP ..

FAN - transmission. « s s s e s s 0 o o s o &
BOLT - 3/8" x 3" NC hex, ZP....
LOCKWASHER - 3/8"ZP .. .... .

GASKET - transmission « « cc c e s a s e s ceaacsse
TANK - SUIZ€. e s e oo oo sssarsccssacaons coe
CAP - tanK.e s c e e s o secocacsesan seresssanase
HOSE - tank to transmission « c v s ¢ e c s« veseane
CLAMP - hOS€ e ccoceoscccennnnsne
PLATE-mounting «cccecccecsoasccccssnscs
BOLT - 5/16" x 3/4" NC hex, ZP......
LOCKWASHER - 5/16" ZP ¢ ceven e

NUT -5/16" NChex, ZPs s s e cc o e cesese ereen
SCREEN +ecooes creanenscns “ees
WASHER - 1/4"plain <« e e erecess .
NUT -1/4"NCheX ¢ oo eoeaceanss
ROD - speed control ««...... ces
KNOB - speed control «..ccccc..
SPRING ¢ c ¢ s s ooscceasnssscancons
BUSHING - flip locke e s e e o v ceese
CABLE - speed control ««.e¢ceoeas
NUT - 5/16" NF hex, jam « « e« » s » o «
WIRE - speed control cable. « ¢« c c s s cececacen
BRACKET - hydraulic control « « « ¢ e e a e e e s s
LEVER -~ speed control «.ceceovececocanen
SWIVEL - WiT€ ¢ ¢ s e savvoesccasccsansscnns
WASHER -« SWIVEL e e c oo oo ecs oo cosasnccconse
SCREW - #8 x 3/8" fillister head « « e e ¢ c e 000 e v
PANEL - friction +.ccocceceencsa ceessss e
BOLT - 3/8" x3/4" NChex, ZP «.ctcccesccons
LOCKWASHER-3/8"2]?..................
NUT -3/8"NChex,ZP .cccieetvaccsenscen
SCREW - set 1/4' x 3/8" NC, sockethead . ......

¢« s 00 s e 0 1
* " 55 s 00 a8 1
.......’.l

0000000003

" e 0@ s o0 2

® e 2 a0 s 00
...... LI
® 8 o a0 02 0
® e ¢ 0 o n B oa
® e 20 0 a8 0
LI ] o @ o o

e s e ¢ a0

e 5 o a0 00 s

» e 8 00800

s 6 08 0 0 e 0

@m0 5 08 0 00

@ s 5000 00

» o8 8 06000

¢ a e e s 0 0 ace

» s ® 20 0 e oo

HNHH"NNN#HM#HHHHHQ.&HHWHHNr—‘

October 1969




24




CASE MODEL 117 COMPACT TRACTOR 25
DIFFERENTIAL AND FINAL DRIVE

EF,

g

ART NO. DESCRIPTION REQ'D
15788 PINION-bevel ¢ e e teceeeossonass ceesssscevecsnes el
15808 GEAR=-DeveEl ¢t et v vevveseccssessvesnasncnsaconnasssld
11173 PIN -drive e e cececoveesceoscscscncsnsnsessssscsscscsnsse 1
11174 BLOCK =drive v+ e eessseosccssnasn e seessessesnsasel
15812 CARRIER -differential . . . v e e et e et e e eecnesaccanncsaal
15811 CARRIER -~ differential . . . ¢« e ¢ e e e ecn s ceonsaacacsncocss
11172 GEAR ~ I'inZ ¢ ¢« ¢ ¢ e e e s s s o sovevancncscas
15786 AXLE- LH....ccoeeean
15787 AXLE = RH. . it ittt eessessscsnsacacnancancsssssces
11213 BEARING—thI‘USt........-...........
11178 WASHER -thrust. . . . s e s et s e et nensn
11222 RING - retaining . ......... e s e ceseceresesersenesnsas
- 436 SCREW - 1/4" X2-1/4"NCheX +. v voveeeeeceonccnnncss
- 4 LOCKWASHER - 1/4" ., . s v v e cunvaonsse
15813 HOUSING - differential . . . c v c o« cee R
16005 BEARING -needlé. « e s c cc cenececccacas .
16006 BEARING -needlé. « c « c oo nsasosscssecscesoceescal
15814 COVER - differential housSIing . « o e v e e s s e ovesonnoaes
BEARING - needle (see Ref, 168) e v o v o covoceccecosess .1
16007 BEARING -needle. ¢« e ¢ e e c e c o esosacesnsnacsen
15803 HOUSING AND BUSHING ASSEMBLY - LLH. . v v e e e e oo neeeal
15807 BUSHING .. 2ot ceececescescccansesosscsscsos
15804 HOUSING AND BUSHING ASSEMBLY - R.H. ¢ ¢ e e e e o v o e assa 1
BUSHING - (see Ref. 21). .« .« o™ c e e s s acrsereressesel
15815 SHAFT -brake v o eeoeecesocecosososssesscsscsassosssascal
15816 GASKET - housing to COVer ¢« « e v e c e e e v eevecssenenccseaal
11193 GEAR - output. .... e |
11187 GEAR - idler. « o« s « e s ca e s sacssasscsssssssnsncsss PR |
15802 SHAFT-OutpUtooooooooooo.ooooooooooooooooooo0001
15801 SPACER. ... ¢svsceecastssassosscsscsanssascsscssssasl
11205 WASHER ... ceovenonosnss e |
16009 WASHER ...ceeosccooccanosnsnscsscsnnsasss ecseecsese 1
11195 SEAL-OIL...'o.ooooonooocooooc-ooo
53650 PIN-dOwel .veoeeveevsorscnscnsaonscncscncsnnsananceasld
33 187- 996 SCREW - 1/4" x 1'" NC hex head, self-tapping ....... ceeeedl
34 C 11224 PLUG ~oilfilleranddrain « « o e e e e e e c e o asee
35 C 15134 BOLT = "U" 5/16" 4 s v it eevacscececscccncsncnsececsenl
36 192- 20 I-IOCKWASHER - 5/16” ZP oooooooooo . e o v 2 w0 o " " 0 " 8" 0o 4
37  129- 102 NUT - 5/16" NC hex, ZP ...... Y

® e 900 0 e e

58 ¢ 5 40 50 e s 0 20 e esacs

Y= WY XY SR

oooooooo e s

LRI B BRI IR R Y N

P N N N

o.oo-o.ooooz

—
[=]
HOOOQQOQOOOO0 a0 OOOOS;OOOOOOOOOOOO

.0..00.00002

Printed in U.S.A. October 1969

ingersoll.com




/ 6
L______._____“__

- casecoltingersoll.com




CASE MODEL 117 COMPACT TRACTOR 27

ATTACHMENT DRIVE
POWER TAKE OFF (PTO) ASSEMBLY

REF, PART NO. DESCRIPTION REQ'D
1 C 15136 HOUSING - PTO -2 e ceecv oo e s s sseessosssvessssesssl]
2 C 15083 PULLEY - PTODbottom  + = cce e e o ennr oo ceeseesecasasces]
3 C 15086 PULLEY ASSEMBLY - PTOtOp c s s cccceseoccovsssessssl
4 C 10822 WASHER = Pl2in « o s cescssovosonaseansacsosans ceeel
5 A 70280 BEARING - PTO ¢« s ceese BT Y
6 C 15272 WASHER-belloooooo 00000000 o.oocoooooooo...ooool
7 113- 206 BOLT - 3/8" x3/4" NC heX, ZPe v evunn. S
8 192" 21 LOCKWASHER—3/8"ZP........... oooooooo oo.o-.‘-l
9 195- 104 WASHER - 3/8" plain, ZP . . .. . sesscsecnnesesracssssel
10 113- 138 BOLT-5/16'fx3-1/2"NChex,ZP e |
11 131- 176 NUT - 1lock 5/16" NC heXe e e e s e s seccoossse e |
12 C 15143 ROD-beltadjust front « « + c vt e v e eevenveacncescns eeessl
13 C 15140 SLEEVE . ctasccsecccocccse S |
14 C 15141 SPRING .+ ... ceessecssssressasssssssssssrsncsensnesl
15 192~ 21 WASHER-3/8"plain..-........ ....... P |
16 129- 103 NUT - jam 3/8" NCheX o« essseevocscaasanssaansnans 1
17 138- 92 PIN-r0u3/16"x3/4" ooooooo ooooooco-ooooo.ooooooul
18 C 15147 ROD-PTOTIear cecsecesessoscscssensse e |
19 C 15207 LEVER - engaging « « s esceescocecsnssasaces D |
20 132- 46 PIN - COtter 1/8" X 3/4" s e e v e vvoronnssnscnanassnnns 1
21 C 15527 SPACER ¢ c e s o cosensosoroncas e |
22 175- 415 SCREW - 5/16' x 1" truss head, ZP «+ .+« ... ceserecsneesnl
23 192- 20 LOCKWASHER - 5/16" ZP cccesocecssvcasss cesene eesl
24 129- 102 NUT-5/16"NChex, ZP e e vo e R |

IMPLEMENT LIFT

1 C 15164 LEVER - implement lift « « ¢ « c ¢ s ¢ s o & teecsesescrenanassel
2 C 15159 ROD-push «:coec-. ce e s esseacssnas P |
3 C 15157 BUTTON - thumbe ¢ o ¢ o & o« trecensensasecas eeenecansl
4 C 15156 BRACKET - saddle. « ¢ ¢ ¢ o » « ceeesserseseaacnssssrass «2
5 113- 102 BOLT - 5/16" x 3/4" NC hex, ZP ¢+« « » ceesesennesnessna 4
6 192- 20 LOCKWASHER - 5/16" ZP «ececcevaecss eteseacssennsnsd
7 129- 102 NUT - 5/16" NC heX, ZPe e cocscocossonsenasnnns N
8 132- 92 PIN-10ll 3/16" x3/4" ¢ s e oo eeenn . 1
9 C 15564 SPRING +.c2c02.. cecosssressseenssnn teessesssensasl
10 138- 2054 PIN - spirol 5/16" X 1-3/4"c s ceceveccsaronn teeeasesaeal
11 195- 521 WASHER - 5/16" plain « s« ... e s escssssrsasanas eesesal

Printed in U,S.A, October 1969




28




CASE MODEL 117 COMPACT TRACTOR 29
BREAKER CONTACTS, MAGNETO
AND ALTERNATOR
REF, PART NO. DESCRIPTION REQ'D
1 C 15905 FLYWHEEL - erlgme ooooooooooooooooooooooo *» % ¢ 0 s 0w 1
2 C 15906 SPRIN’G - dust cover ® 8 8 2 S 2P S B GO P B SN B S L e s e s e 1
3 C 15907 COVER - breaker boxdust ® s ¢+ ***rsereccvccrroccccnn. 1
4 C 15908 CAM - breaker* " *°*°*****=- ¢ s e e e e r s e e s s s s s e e i
5 C 15909 BREAKER ASSEMBLY - contact * ===+« +- srreerees ]
6 C 16053 SCREWQ.0.0..ooooo.oooooooaooooooooooo.o‘ooco1
7 C 16054 WASHER....-.......oooooooooo.ot..ooo oooooooo 1
8 C 15910 TAB -terminal c****c**srresessscovecncecsecs eres 1
9 C 16055 NUTooooo-o ooooo .oooo.o-.oo¢..ooo-ooooooooooo1
10 C 15911 FELT - cam wiper ® % ¢ 8 2 % P2 P S S e O L 0N 0L e s s e s 1
11 C 16066 SCREW ...... LR B L N R B I T I I I R I U IR S I Y I I l
12 C 15912 CONDENSER ¢ *****¢cscssesescscscnssscccccsons LI U |
13 C 15913 COIL ASSEMBLY - magneto (includes items 12, 14 and 18 v+ 1
14 C 15914 SPRING - c011 Wed.ge ® ® & B 4 & @ 8 6L UL 6 s s e P S e s e 1
15 C 15915 STATOR PLATE ASSEMBLY ***=****=*¢- R AR |
16 C 15916 COREANDPLATE"’""""""°""°°°'°°"°"'1
17 C 15917 GENERATOR COILS AND LEADS *“*¢*ccccrerctscccnes |
18 C 15918 ‘me - lead ooooooooooooooooooooooooooooooooooo 1
19 C 15919 SLEEVE - il‘ISulatiOIl ® 8 3 8 0 2 0 C P 8 P BB O N S E BP0 l
20 C 15920 SHIELD - coil ® ® 9 ® N P A S E G S LB LS 46 e a DS e Es s e 2
21 C 15921 CLIP - coil fastening ooooooooooooooooooooooooooooo 2
22 C 15922 CLIP-ground *****"*"***vsesssrcccccccccccccnne |
23 173_ 244 SCREW ooooooooooo ¢« v o0 0 R e o s 003038000 1
24 C 15927 GASKET -dust cover *****"s*seseecesvccsee s e e e 00 1
Printed in U.S.A, October 1969
, casecoltingersoll.com




30

3.

=300 @ @0())(?)

s
‘
’
’
/
’

R
& @W@,@@

casecoltingersoll.com




e

CASE MODEL

REF, PART NO.

== O -1 W -

I R e e
O W oo =10 G H» WD =]

DN DN DN DN
G OB

[N 2 S
@ =J N

gr.oooqc»cnhcoww»-t

b
—

= bbb bt b et
W=D G W N

DN NN DN
W= O

[\ WV
Tt

26
27
28

Printed in U.S.A.,

OOOOOO%OOOOOOOOOGOOO
77]

15990
16012
16065
16059
16058
16060
16061
16013
16014
16015
16062
16063
16064

16016
16017
16018
16019
16020
16021

15989
16022
16067
16068
16023
16024
16025
16069
16070
16064
16072
16071
16009
16026
16027
16028
16029
16030

16031
16066

C 15990

BOLT_thruoooo.ooooooo.oooo.on
LOCKWASHER 2 8 a8 8 0 e 0 s w0 a0
NUT
WASHER - spacer (,010) -
WASHER - spacer (.020) -
ARMATURE.....-...
HOUSING - starter «---
WASHER - insulating *
WASHER - plain » * ¢+« -
LOCKWASHER..--...-..
NUT-................
BRUSH AND SPRING KIT (see Ref, 16)
INSULATOR ® 0 0 s 600 s w2 N e e e
INSULATOR
BRUSH AND SPRING KIT * ===+~

SPRING-bmSh " e 8 6 s 000 e 0.
CAP ASSEMBLY - commutator end -
BENDIX ASSEMBLY ¢ cccs vt

C

STARTER - engine 12 volt* *** =" *** =~
CAP ASSEMBLY - end (mcludes bearmg)
WASHER - spacer (,024)° * °
WASHER - spacer (,008) °*
ARMATUREOQ.IOOC‘.
HOUSING - starter °°*°

WASHER - insulating*

WASHER - plain® ** *

LOCKWASHER * * " **

NUTOCOO..O..O.

WASHER - spacer * * *

BOLT ~thru *-°**"*

WASHEROC.Q...-.

BUSHING - insulating” *

BRUSH AND SPRING KIT

SPRING - brush ****"**

CAP ASSEMBLY - commutato

BENDIX ASSEMBLY *°*°*

NUT-heX.......'.-

STOP - pinion ** """

SPRING - anti-drift °-°

W ASHER - pinion * * *

SLEEVE - anti-drift *

GEAR - pinion * *** "

SHAFT - screw " = *

WASHER - thrust * **

117 COMPACT TRACTOR
STARTER

DESCRIPTION
STARTER -~ engine 12 volt « == - - - e ereren .
CAP ASSEMBLY - end (includes bearing)« =« -« -

NUT

a2 e ® 3 3 0
* 8 s 8 e
* a2 ® v e
® e » s s a2
e o 8 8 » e

e « & e " & a2 »

.
.
.
.
.
.
.
-
-
.

+ & o @ & s 2 s »
e« ® ¥ e & 8 ° ® s

3
.
.
.
-
.
.
3
.

® & & e » e e 5 e

" e 2 n 2 N e P e e ee s a a0

5 2 ® e & » ¢ & » 3 s " s+ s & 3 @
® & e ® e o & 6 & e v &6 0 s 8 a2 ® =
*® & e & & B ¥ 8 8 9 e e ® v ® s & .
® & o & 8 & e ® 8 ® 3 e s e & w4 v .

*® e & & e ¢ e © s 0 & e

e o s
e * & 0

STOP - pinion
SPRING - anti-drift
WASHER - pinion
SLEEVE - anti-drift
GEAR - pinion
SHAFT - screw
WASHER - thrust
CUP - cushion
CUSHION - rubber
WASHER - thrust

15989 STARTER

CUP - cushion ** " *
CUSHION - rubber °
WASHER - thrust ° *
BOLT - terminal = **

casecoltingersoll.com

* & 2 » s e s =
L I I I T T S Y

" s 8 8 8 e s 9
® F & 2 s s s e 2 s T e & 3 & O B 2 ® s e & B3 ® 3 s ® w @

.t ¢ e v &
LI T I I I I Y
" e ® e v 8 9 0+ e
P e & * 5 v
& 6 s 2 e 2 e P ® B 9 & & e

" & & o ¥ e & 3

.
.
-
.
.

. [ L] . . » * ’ . L] . . . L]
® % e e 2 e ¢ * e + & o s o

*® » * 2 e 2 * & 2 6 P e ¢

" & 8 e 5

-
-
-
.

e & 5 6 s+ e 8 e s * e 8 s 8 o 8

L 2 L L e T R R T T S T TR T T T

=3

»
® 2 & + s e B e B & & & ° 2 & = e 8
» o 8 e & ¥ & 0 3

LI L I D L R R R R )

« 2 e s o e 2 D
L I B I D D T Y T T T T )

L I R N )

-
. -
-

.
.
.
.
.
.
.
® % & 9 ¥ e s s 2 s ¥ & * B e B2 8 3 & 8 &6 ¥ 3 P & ® e a2 9 a

P % % ¥ s ® e s+ 8 2 s P ® 8 s 8 T B % A ¥ & 8 &6 ¥ e e ® » »
L I D D Y D T R R R T R R T T T S S

L N T L R B T S Y S R T T T T TS

S e B s 6 ¢ s 8 0

® € & 8 e & e 4§ e B & " e & 8 o+ v

P 0 8 8 e s 8

LN I S T L Y DT T DY R T T T ST T T T )

€ v 6 e ¢ 8 & 8 ¥ 8 P 8 o ¢ s &

.
.
.
-
»
3
.
-
.
=
-
.
-
-
.
-
.
.
-
.
-
-
-
-
-
.
3
-
-
.

. . « ¢ 0 L] s a . . 3 LI ] LI ] e e . .

.
.
-
-
-
-
.
-
.
.
-
.
-
.
-
»
.
.
-
.
-
-
-
-
-
.
-
-
-
-

® 8 e* & ° @ ® a e 2 » a4 ¢ o 8 B 2 s * @

P 1 e 8 s e
% 2 s s " s & 2 2w 8 & * ¢ 9 e
4 % 8 & * e e e + e e P s+ v e 8 3 e T e ®© 8 " " & B B * " @

A L I N L e B e Y S T S S T T S 'Y

¢ B 8 4 9 ¢ ° 4 o & ¢ o 0

e e * e » s s e

a e B 8§ ® ® ® e ® ¥ s s e

October 1969




32

A\
g @/

N
IO
22 ]

S /@




CASE MODEL 117 COMPACT TRACTOR 33
ELECTRICAL SYSTEM
o~
REF. PART NO, DESCRIPTION REQ'D
1 C 15114 CLAMP_battery I I T T T T oooooool
2 M 20164 BATTERY_lzvolt.ooooo.oc ooooooo 4 s s e v s e ve e 1
3 C 15525 CLIP_mounting-.o ------------ N R E R EEEEE ;1
4 C 15542 HARNESS_wire oooooo ¥ 4 s e s s s s s e s eerseasesan ooo-ol
5 C 14565 CABLE - battery to solenoid (black 10-1/2") =+« s =eeevevsas]
6 C 15543 CABLE - battery to ground (black 6-1/4") »+cccecccecseen |
7 C 14553 SOLENOID-Start ooooooo I R R R oool
8 C 14552 SWITCH - ignition (includes key) « =« v+ s cesrrrreena]
9 C 12684 KEY_ignitionoo-ooo-.uo ooooooo oaoooooooo.o-uol
10 C 15539 SWITCH - neutral Start ooooooooooo L R R R N R I 1
11 C 15989 STARTER - 12 volt (repairs, see page 31) « « = ccos o oo e I |
11 C 15590 STARTER - 12 volt (repairs, see page 31} = >+ -« serecene]
., 12 C 15923 PLATE - rectifier mounting =+ -*=-*-*ce-es R R ]
13 C 15925 RECTIFIER - diode * » e e s 0000800 * o 0 s 0 20 s 0 e eo0e v 2
14 C 15924 FUSE - rectifier (6 amp) * = *++*+ - SIRISISIS S S S e S e 1
15 c 15857 COVER_rectifier oooooo @ o % 3 ¥ 2 0 e % 08 E 80 e s eI e e e e 1
16 172- 244 SCREW - 5-40 x 3/8" round head, machine *=<+»+++seesce. *- 1
HEAD LAMP (OPTIONAL)
KIT ~ head lamp (order G6 machinery item)> =+ ¢+ ccse oo ceece
1 C 16087 me ASSEMBLY ® & 8 O 4 8 & 00 S & 8 & 8 B S S S EDOEE & e 1
2 C 14537 CONNECTOR - head lamp R R RS 1
3 C 14302 HEADIAMP ¢+ o 20 et sos0o0cosssevsssosasosescesens ees e D
¢
v'A
Printed in U.S,A, October 1969

casecoltingersoll.com




34

N




CASE MODEL

117 COMPACT TRACTOR 35

ELECTRICAL SYSTEM HARDWARE

REF, PART NO,
1 C 14060
2 193- 61
3 C 12683
4 C 10836
5 87- 484
6 193- 170
7 111- 131
8 193- 57
9 129- 101

10 111- 102
11 129- 102
12 111- 108
13 129~ 122
14 129- 27
15 192- 18
16 192- 20

1 131- 615

2 187- 1047
C 14302

3 NSS

4 C 14305

5 C 14304

6 C 14303

Printed in U.S.A.,

DESCRIPTION REQ'D
NUT -backup 3/4" « e veeeeecens O |
WASHER - 3/4" internal tooth « « « e e e v et e es s vecacas ol
NUT - escutcheon 3/4". . B |
NUT - speed type "U" « e v ens S retess e e s s nessecnaned
SCREW - #10 x 1/2" hex head, self-tapping ..... teerieeena
WASHER - #10 external tooth ¢« ¢ e e s ¢ e ¢t ee s s s o s eeasre 2
BOLT - 1/4" x 1-1/8'" round head, square neck .....ccceess 2
WASHER - 1/4" external tooth + o ¢ o« c s e vt vteetocecnnessd
NUT-1/4"NCheX eveeeencecancsnns e
BOLT - 5/16" x 3/4" round head, square neck. « « « « » cesaeees 1
NUT -5/16"NCheX «c:ceccesesosssscensassassscssce 1
BOLT - 1/4'" x 3/4" round head, square neck « e« s+ s o s e s o esaesl
NUT -5/16"NF heX «eceoceoenccaceccs tessecssresesed
NUT-#lONChex-............ ............ cevesnel
LOCKWASHER - #10 ¢« ¢« & & s esessrereser e s aessssse 2
LOCKWASHER = 5/16" ¢ « e s e asveossacncassncasassases?

® » 8 8 8 08 s % e e a0

HEAD LAMP (OPTIONAL)

NUT - speed type. v v v v e v o v cesessssssescereranaan 4
SCREW - #8 x 1/2" round head, Phillips self-tapping.........4
HEAD LAMP ASSEMBLY . ....ccccesnnesss cererneces?
RECEPTACLE - head lamp (Order C14302) , . . . v e s v v.a l
BULB - head lamp ,.... e |
GASKET -headlamp.....00. . cecestssecesrsnsenes 2
LENS -head lamp......ceevessnsn B |

October 1969




'S oyareutio aive 117 |

casecoltingersoll.com




CASE MODEL 117 COMPACT TRACTOR 37
DECALS

7~
REF. PART NO, DESCRIPTION " REQ'D
1 C 15645 DECAL*I]OOdR.H ooooooo ..0.....0...0.0'0..0..0.1
2 C 15646 DECAL"hOOdL,H...--... ooooooo oo--ocooo..oo.o.l
3 C 15654 DECAL-inStmmel‘ltpanel.... ooooooooo .oocaooo..o.l
4 C 15655 DECAL-grilleinsel‘t................o... ........ 1
5 C 15656 DECAL—aiI‘SCOOp... ooooooo .coooooo.ooo.;ooaa-ol
6 C 15657 DECAL-PTO P ® & 5 6 O Se oS00 00..000...00..00-.1
7 C 15658 DECAL"brakelock “- ® 5 0 e e ooooooco.o....-ol
8 321-1628 DECAL-"CASE"ov-oc.oooo.oo.. ooooo .o-ooooo-.ol

B

|

|

|

|

o~

Printed in U.S.A, October 1969




38
NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.

A 30881 19 9 C 15122 23 25 C 15540 9 3
A 37247 23 26 C 15124 23 32 C 15542 33 4
A 70280 27 5 C 15126 23 37 C 15543 33 6
C 10657 9 5 C 15127 21 4 C 15545 21 3
C 10822 21 4 C 15130 21 8 C 15546 23 2
C 10836 35 4 Cc 15131 21 18 C 15549 23 15
C 11172 25 7 C 15132 21 9 C 15550 23 18
c 11173 25 3 C 15134 25 35 C 15552 21 18
Cc 11174 25 4 C 15136 27 1 C 15553 21 17
C 11178 25 11 C 15140 217 13 C 15564 27 9
c 11187 25 26 Cc 15141 27 14 C 15584 23 3
C 11193 25 25 C 15143 27 12 C 15585 23 4
C 11195 25 31 C 15147 27 18 C 15597 23 22
C 11205 25 29 C 15155 23 10 C 15607 15

c 11213 25 10 C 15156 21 21 C 15609 15 2
C 11222 25 12 C 15156 27 4 C 15610 15 5
C 11224 25 34 C 15157 27 3 C 15637 21 23
C 11906 19 5 C 15159 217 2 C 15643 21 25
C 11942 21 13 C 15164 27 1 C 15644 13 9
C 12093 23 28 C 15166 13 1 C 15644 21 26
cC 12110 19 2 C 15169 21 15 C 15645 37 1
c 12111 19 3 C 15173 21 20 C 15646 37 2
C - 12370 19 5 C 15174 9 2 C 15654 317 3
C 12683 35 3 C 15175 13 12 C 15655 37 4
C 12684 33 9 C 15176 21 2 C 15656 37 5
C 12975 19 8 c 1517 21 1 C 15657 37 6
C 13106 19 7 C 15178 21 7 C 15658 37 7
C 14060 35 1 C 15207 27 19 C 15685 33 3
C 14302 33 6 C 15252 21 19 C 15686 33 4
C 14302 35 C 15253 23 14 C 15688 33 1
C 14303 35 6 C 15256 23 16 C 15689 33 2
C 14304 35 5 C 15260 21 19 Cc 15723 23 7
C 14305 35 4 C 15272 21 6 C 15786 25 8
C 14534 15 9 C 15420 23 33 C 15787 25 9
C 14537 33 5 C 15421 13 2 C 15788 25 1
C 14552 33 8 C 15425 13 7 C 15801 25 28
C 14553 33 7 C 15436 13 8 C 15802 25 217
C 14565 33 5 C 15440 15 10 T 15803 25 20
C 15062 19 3 C 15443 13 3 C 15804 25 22
C 15063 19 2 C 15492 13 10 C 15807 25 21
C 15066 19 1 C 15498 21 29 C 15808 25 2
C 15067 19 11 C 15499 21 30 C 15811 25 6
C 15068 19 13 C 15501 15 11 C 15812 25 5
C 15071 19 17 C 15511 23 6 C 15813 25 15
C 15072 19 18 C 15518 7 84 C 15814 25 18
C 15083 27 2 C 15519 9 1 C 15815 25 23
C 15086 27 3 C 15524 13 1 C 15816 25 24
C 15090 19 1 C 15525 9 9 C 15821 5 1
C 15093 19 6 C 15525 33 3 C 15822 5 4
C 15095 17 3 C 15526 9 6 C 15823 5 4
C 15096 17 4 C 15527 21 8 C 15824 5 5
C 15097 17 5 C 15527 27 21 C 15825 5 5
C 15104 17 12 C 15530 9 8 C 15826 5 6
C 15105 17 13 C 15532 23 1 C 15827 5 7
C 15106 21 1 C 15533 23 27 C 15828 5 8
C 15109 21 14 C 15534 23 13 C 15829 5 9
C 15112 9 30 C 15535 23 31 C 15830 5 10
C 15113 19 12 C 15536 23 29 C 15831 5 11
C 15114 33 1 C 15537 23 34 C 15832 5 12
C 15116 13 14 C 15538 23 35 C 15833 5 12
C 15119 17 7 C 15539 33 10 C 15834 5 12




o~

NUMERICAL INDEX

39

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 15835 5 13 C 15898 11 18 C 16006 25 17
C 15836 5 13 C 15899 11 19 C 16007 25 19
C 15837 5 13 C 15900 11 20 C 16009 25 30
C 15838 5 15 C 15901 11 25 C 16012 31 1
C 15839 5 17 C 15902 11 27 C 16013 31 6
C 15840 5 18 C 15903 11 28 C 16014 31 7
C 15841 5 19 C 15904 11 30 C 16015 31 8
C 15842 5 21 C 15905 29 1 C 16016 31 12
C 15843 5 22 C 15906 29 2 C 16017 31 13
C 15844 5 29 C 15907 29 3 C 16018 31 14
C 15845 5 30 C 15908 29 4 C 16019 31 15
C 15846 5 26 C 15909 29 5 C 16020 3 16
C 15847 5 34 C 15910 29 8 C 16021 31 17
C 15849 5 39 C 15911 29 10 C 16032 5 31
C 15850 5 40 C 15912 29 12 C 16033 5 43
C 15851 5 41 C 15913 29 13 C 16033 i 70
C 15852 5 42 C 15914 29 14 C 16034 9 29
C 15853 9 20 C 15915 29 15 C 16035 9 17
C 15854 5 44 C 15916 29 16 C 18036 5 48
C 15855 9 18 C 15917 29 17 C 16037 9 25
C 15857 5 50 C 15918 29 18 C 16038 9 12
C 15857 33 15 C 15919 29 19 C 16039 9 11
C 15858 9 C 15920 29 20 C 16040 7 54
C 15859 9 23 C 15921 29 21 C 16041 9 62
C 15860 9 14 C 15922 29 22 C 16042 q 58
C 15861 9 10 C 15923 33 12 C 16043 9 27
C 15862 9 C 15924 33 14 C 16044 7 71
C 15863 9 13 C 15925 33 13 C 16045 7 73
C 15864 7 52 C 15927 29 24 C 16048 7 53
C 15865 7 56 C 15972 7 86 C 16047 7 78
C 15866 7 59 C 15973 5 2 C 16048 i 80
C 15867 7 60 C 15974 5 3 C 16049 9 29
C 15868 1 61 C 15975 5 14 C 16060 11 4
C 15869 7 63 C 15976 5 20 C 16051 11 7
C 15870 7 64 C 15977 5 24 C 16052 11 29
C 15871 7 65 C 15978 5 25 C 16053 29 6
C 15872 5 27 C 15979 ) 32 C 16054 29 7
C 15873 7 66 C 15980 5 33 C 16055 29 9
C 15874 7 68 C 15981 5 38 C 16056 29 11
C 15875 7 69 C 15982 9 21 C 16058 31 4
C 15876 i 75 C 15983 9 19 C 16059 31 3
C 15877 7 76 C 15984 9 15 C 16060 31 5
C 15878 i M C 15985 7 55 C 16061 31 5
C 15879 i 79 C 159886 7 67 C 16062 31 9
C 15880 7 81 C 15987 9 26 C 16063 31 10
C 15881 9 28 C 15988 7 72 C 16064 k| 11
C 15882 9 24 C 15989 7 83 C 16065 31 2
C 15883 9 16 C 15989 33 11 F 53650 25 32
C 15884 7 51 C 15990 7 82 L 15282 17 1
C 15885 7 85 C 15990 31 M 20164 33 2
C 15887 11 1 C 15990 33 11 (e} 5999AB 5 36
C 15888 11 2 C 15991 11 11C T 25070 21 15
C 15889 11 3 C 15992 11 12
C 15890 11 5 C 15993 11 13 HARDWARE CODE NO.
C 15891 11 6 C 15999 11 16
C 15892 11 8 C 16000 11 21 13- 436 25 13
C .15893 11 9 C 16001 11 22 256~ 118 19 15
C 15894 11 10 C 16002 11 23 gi- 45 21 3
C 15895 11 14 C 16003 11 24 83~ 46 23 41
C 15896 11 15 C 16004 11 26 83- 54 21 16
C 15897 11 17 C 16005 25 16 87- 484 35 5




40

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
Ng.z NO. NO. NO. NO. NO. NO. NO. NO.

92- 4 25 14 132- 46 21 16 214~ 251 23 17

111- 102 35 10 132- 46 27 20 219- 10 19 4

111- 108 35 12 132- 48 21 32 219- 17 17 14

111- 131 35 7 132- 92 27 8 219- 404 19 6

111- 215 17 8 132- 311 19 10 321- 1628 37 8

111- 219 15 3 132- 320 21 27

113- 1 21 10 138~ 92 21 22

113- 2 23 9 138- 92 27 17

113- 102 15 6 138- 99 19 4

113- 102 21 5 138- 2054 27 10

113- 102 21 20 169- 133 23 36

113- 102 23 19 172- 244 33 16

113- 102 27 5 173~ 42 5 49

113- 103 17 15 173- 44 5 45

113- 104 5 16 173- 215 9 3

113- 111 5 35 173- 244 29 23

113- 120 21 10 175- 415 27 22

113- 138 217 10 187- 996 25 33

113- 206 13 15 187- 1003 5 23

113~ 206 23 38 187- 1041 5 28

113- 206 27 7 187- 1047 35 2

113- 207 13 4 187- 1054 9 32

113~ 207 19 10 187- 1054 13 13

113- 219 21 4 192- 14 5 46

113- 221 13 17 192- 18 35 15

113- 241 23 11 192- 19 21 11

126- 16 17 6 192- 19 23 8

126- 16 21 2 192- 20 15 7

126- 21 19 7 192- 20 17 9

126- 109 23 5 192- 20 21 6

129- 4 5 47 192~ 20 21 12

129- 27 35 14 192- 20 23 20

129- 101 21 12 192- 20 25 36

129- 101 23 24 192- 20 27 6

129- 101 35 9 192- 20 27 23

129- 102 15 8 192- 20 35 16

129- 102 17 10 192- 21 13 5

129- 102 21 7 192- 21 19 9

129- 102 21 11 192- 21 21 5

129- 102 23 21 192- 21 23 12

129- 102 25 37 192- 21 27 8

129- 102 27 7 192- 21 27 15

129- 102 27 24 192- 23 19 14

129- 102 35 11 193~ 57 35 8

129- 103 13 6 193- 61 35 2

129- 103 21 6 193- 70 35 6

129- 103 23 40 193- 509 7 57

129- 103 27 16 195- 102 23 23

129- 122 35 13 195- 104 13 18

129- 125 7 74 195- 104 21 9

129~ 162 23 30 195~ 104 21 9

129- 325 19 16 195- 514 17 11

129- 504 9 4 195- 518 21 28

131- 69 21 24 195- 521 17 16

131- 152 19 19 195- 521 21 13

131- 164 21 14 195- 521 21 17

131- 176 15 4 195- 521 27 11

131- 176 27 11 195- 525 23 39

131- 417 13 20 195- 541 21 31

131- 615 35 1 195- 2029 19 8

131- 1113 17 2 214- 251 9 7

~~




v bd




